WACKER
NEUSON

0009407 201

02.2009

Diaphragm Pumps
Membran-Schmutzwasserpumpen
Bombas de Diafragma

Pompes a diaphragme

PDI 3A

Parts Book

Ersatzteile

Lista de Repuestos

Liste de Pieces de Rechange www.wackerneuson.com






Nameplate
Typenschild

Plaque signalétique
Placa de Identificacion

PDI 3A

A nameplate listing the Model Number, Item Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be available
should the nameplate become lost or damaged. When ordering parts or requesting service
information, you will always be asked to specify the model, item number, revision number,
and serial number of the unit.

Ein Typenschild mit Typ, Artikelnummer, Version und Maschinen-Nummer ist an jedem
Gerat angebracht. Die Daten von diesem Schild bitte notieren, damit sie auch bei Verlust
oder Beschadigung des Schildes noch vorhanden sind. Der Typ, die Artikel-Nummer, die
Versions- Nummer und die Maschinen-Nummer sind bei der Ersatzteilbestellung oder
Nachfragen beziiglich Service-Informationen stets erforderlich.

Una placa de identificacion con el modelo, numero de referencia, nivel de revision y nimero
de serie ha sido afiadida en cada maquina. Favor de anotar los datos en la placa en caso
de que la placa de identificacion sea destruida o perdida. En todos los pedidos para
repuestos necesita siempre el modelo, el nimero de referencia, el nivel de revision y el
ndmero de serie de la maquina en cuestion.

Une plaque signalétique mentionnant le modéle, le numéro de référence, le niveau de
revision et le numéro de série est fixée sur chaque machine. Veuillez noter les informations
relevées sur cette plaque de fagon a ce qu’'elles soient toujours disponibles si la plaque
signalétique venait a étre perdue ou endommagée. Lorsq ue vous commandez des pieces
détachées ou vous sollicitez des informations aprés-vente, on vous demandera toujours de
préciser le modele, le numéro de référence, le niveau de revision et le numéro de série de
la machine.

My machine’s numbers are / Die Nummern meines Gerates sind /
Los nimeros de mi maquina son / Les numéros de ma machine son :

Model Revision
Typ Version
Modelo Nivel de revision
Modéle Niveau de revision
I | — — | |
Iltem No. Serial No.
Artikel-Nr. Maschinen-Nr.
NuUmero de referencia Numero de Serie
Numeéro de référence Numeéro de Série

0009407 - 201 3



Part Numbers - Boldface PDI 3A
Fettgedruckte Artikelnummern

NUumeros de partes en negritas

Numéros de piece - en caracteres gras

Part Numbers appearing in boldface type are recommended spare parts. This means that
these parts are subject to wear under normal operating conditions and may require periodic
service or replacement. It is recommended that these items be stocked to meet the
expected service requirements of this model. Actual stocking quantities of these and other
parts used in more extensive repairs will depend on the service practices of each customer.

Bei den in den Ersatzteillisten fettgedruckten Nummern handelt es sich um empfohlene
Ersatzteile. Dies bedeutet, daR diese Teile bei normalen Anwendungsbedingungen
nattrlicher Abnutzung ausgesetzt sind und gelegentlich ersetzt oder Uberarbeitet werden
mussen. Es wird geraten, diese Teile auf Lager bereit zu haben, um fiir Service-Arbeiten an
diesem Gerat vorbereitet zu sein. Lagerbestéande fir diese und andere Teile, welche fir
ausgiebigere Reparaturarbeiten benétigt werden, kénnen je nach Service-Gewohnheiten
der einzelnen Kunden variieren.

Los numeros de partes en negritas en las Listas llustradas de Partes son los repuestos
recomendados, ésto quiere decir que estas partes se desgastaran bajo circunstancias de
funcionamiento normales y pueden requerir servicio periédico o su reemplazo. Se
recomienda que el cliente mantenga un abastecimiento adecuado de estas partes para
poder satisfacer la demanda requerida por el servicio a la maquina. La cantidad de
repuestos que el cliente necesitara para reparaciones dependera de la péliza de servicio de
cada cliente.

Les numéros de piéces imprimés en caractéres gras dans les Listes des Pieces Détachées
de ce manuel sont les piéces détachées recommandées par la Wacker. Cela veut dire que
ces pieces sont sujettes a usure dans des conditions de travail normales et peuvent
nécessiter de I'entretien ou leur remplacement. Nous recommandons que vous disposez
d’'un stock de ces piéces pour pouvoir satisfaire la demande d’entretien de cette machine.
Le client doit decider lui-méme de la quantité exacte de piéces de rechange qu'il disposera
dans ses stocks.

4 0009407 - 201



PDI 3A

Gearbox
Getriebegehause
Caja de engranajes
Boite de vitesses

Pump Components

Bestandteile der Pumpe

Piezas de la Bomba

Parties Constituantes de la Pompe

Labels
Aufkleber
Calcomanias
Autocollants

Engine-Honda
Honda-Motor
Motor Honda
Moteur Honda

Cylinder Head
Zylinderkopf
Culata
Culasse

Camshaft
Nockenwelle
Arbol de levas
Arbre a cames

Engine Block
Motor

Motor
Moteur

Crankcase Cover
Kurbelgeh&ausedeckel
Tapa del Carter
Couvercle de Carter

Piston
Kolben
Piston
Piston
Crankshaft
Kurbelwelle
Ciguefial
Vilebrequin

Flywheel
Schwungrad
Volante
Volant

Starter
Starter
Arrancador
Démarreur

Blower Housing
Luftergehause
Cubierta
Bouclier

Throttle Control
Gasregler
Acelerador
Commande des Gaz

0009407 - 201

Table of Contents

Inhaltsverzeichnis

Indice

Table des matieres

12

16

19

20

22

24

26

28

30

32

34

36

38



Table of Contents
Inhaltsverzeichnis
Indice

Table des matiéeres

Carburetor cpl.
Vergaser kpl.
Carburador compl.
Carburateur compl.

Fuel Tank cpl.
Kraftstofftank kpl.

Depdsito de Combustible compl.

Réservoir de carburant compl.

Air Cleaner
Luftfilter
Filtro del Aire
Filtre a Air

Muffler

Auspufftopf
Silenciador

Pot d'échappement

Ignition Coil
Zundspule

Bobina de Encendido
Bobine d'Allumage

Labels
Aufkleber
Calcomanias
Autocollants

Accessories
Sonderzubehor
Accesorios
Accessoires

Coupling
Kupplung
Acoplamiento
Accouplement

Coupling
Kupplung
Acoplamiento
Accouplement

PDI 3A

40

44

46

48

50

52

55

56

58

0009407 - 201



Indice
Table des matiéres



Gearbox
Getriebegehause
Caja de engranajes
Boite de vitesses

PDI 3A

N 7

wc_ex0007624201_01

8 0009407 - 201



Gearbox

PDI 3A . .
Getriebegehause
Caja de engranajes
Boite de vitesses
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
1 |002s690| 2 Hexagonal head cap screw Tornillo hexagonal 1/2-13 x 2-1/2in
Sechskantschraube Boulon a téte hexagonale 77Nm/56ft.Ibs
Gearbox Caja de engranajes
2 0089212 1 Getriebegehause Boite de vitesses
Plug (threaded) Tapoén roscado
3 10051324 1 Schraubverschluf Bouchon
Gasket Junta
410089213 1 Dichtung Joint
Ball bearing Rodamiento de bolas
5 0089214} 1 Kugellager Roulement & billes
Woodruff key Chaveta Woodruff 1/4 x 7/8in
6 10051333 2 Woodruffkeil Clavette Woodruff
Gear Engranaje
70051332 1 Zahnrad Engrenage
Shaft Eje
8 10089215 1 Welle Arbre
Gear Engranaje
9 10051338 1 Zahnrad Engrenage
Pinion gear Pifion diferencial
1010089216 | 1 Ritzel Pignon
11 | 0089217| 2 Ball bearing Rodamlentq dg bolas
Kugellager Roulement a billes
12 | 0025562 | 3 Hexagonal head cap screw Tornillo hexagonal 1/2-13 x 1-3/4in
Sechskantschraube Boulon a téte hexagonale 77Nm/56ft.los
13 | oos9218| 1 Ball bearing Rodamlentq de_ bolas
Kugellager Roulement & billes
Dowel pin Espiga 1/4 x 3/4in
14100513361 2 | popgift Cheville
Gearbox cover Tapa de caja de engranajes
1510162726] 1 Getriebegehausedeckel Couvercle de la boite de vitesses
Lifting eye hook Gancho-suspension de gria
16 10089220 | 1 Haken-Krangehénge Croc-grue a support
i 1/4 x 1-1/4i
17 | 0051326 | 2 Hexagonal head cap screw Tornillo ‘he3<agonal /4 x 1-1/4in
Sechskantschraube Boulon a téte hexagonale
Square key Chaveta 3/16 x 1in
18 10087918 | 1 Passfeder Clavette
illo cilindri 5/16-18 x 1i
19 | 0025588 | 4 Socket head cap screw Tprr]nlg cilindrico x1in
Zylinderschraube Vis a téte cylindrique 33NmM/24ft.Ibs
Adapter Adaptador
2010089221 1 Adapter Raccord
O-Ring Anillo-O
21100892221 1 O-Ring Joint torique
Retaining ring Anillo de retencion 30x15 DIN 471
2212001815| 1 Sicherungsring Bague d'arrét
i 5/16-24 x 1i
23 | 0072017 4 Hexagonal head cap screw Tornillo \he3<agonal x1in
Sechskantschraube Boulon & téte hexagonale 18Nm/13ft.Ibs
Ball bearing Rodamiento de bolas
2410089223 1 Kugellager Roulement & billes
25 | 0089224 | 1 P[nlon gear P!non diferencial
Ritzel Pignon

0009407 - 201




Gearbox
Getriebegehause
Caja de engranajes
Boite de vitesses

PDI 3A

N 7

wc_ex0007624201_01

10 0009407 - 201



Gearbox

PDI 3A . .
Getriebegehause
Caja de engranajes
Boite de vitesses
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Needle bearing Rodamiento de agujas
26 10089225| 1 Nadellager Roulement a aiguilles
Plug (threaded) Tapon roscado 1/8 NPT
21100797571 2 Schraubverschluf3 Bouchon
Hexagonal head cap screw Tornillo hexagonal 1/4-20 x 1in
28 10051335| 9 Sechskantschraube Boulon a téte hexagonale 9Nm/6ft.Ibs
Handle Manija
2910051306 1 Handgriff Poignée
Lock washer Federring 1/2in
800025650 4 Federring Rondelle de ressort
Lock washer Federring 1/4in
3110025647 | 11 Federring Rondelle de ressort
Lock washer Federring 5/16in
8210072699 4 Federring Rondelle de ressort
Lip seal Retén labial
s3|o0162727) 1 Lippendichtung Joint a levre
0009407 - 201 11




Pump Components

Bestandteile der Pumpe

Piezas de la Bomba

Parties Constituantes de la Pompe

PDI 3A

wc_ex0009407200_01

12 0009407 - 201



Pump Components

PDI 3A .
Bestandteile der Pumpe
Piezas de la Bomba
Parties Constituantes de la Pompe
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Cover Tapa
110054589 1 Deckel Couvercle
> 2005636 | 1 Greas_e flt_tlng Gra_sera
Schmiernippel Graisseur
Retaining ring Anillo de retencion
4 | 0176066 1 Sicherungsring Bague d'arrét
5 | 0176064 | 1 Connecting rod B!ela
Pleuel Bielle
Bearing Rodamiento
6 10089603 1 Lager Roulement
Crank Manivela
70089206 1 Kurbel Manivelle
Oll seal Empaque de aceite
8 10089207\ 1 | &gichtung Joint d'huile
9 |oos1320| 1 Hexagonal head cap screw Tornillo hexagonal 1/2-13 x 1-1/2in
Sechskantschraube Boulon a téte hexagonale 77Nm/56ft.lbs
Setscrew Tornillo 5/16-18 x 5/16in
10100548291 1 | Geyindestift Vis
11 | 0025550 | 2 Hexagonal head cap screw Tornillo hexagonal 5/16-18 x 2in
Sechskantschraube Boulon a téte hexagonale 18Nm/13ft.Ibs
Washer Arandela 5/16in
1210087972 6 Scheibe Rondelle
Shim Laminita
1310080712 8 Ausgleichscheibe Cale
Lock washer Federring 5/16in
1410072699 4 Federring Rondelle de ressort
Nut Tuerca 5/16-18in
1510025616 4 | vy ey Ecrou
- i inci 4 5/16-18 x 2-1/4i
16 | 0020487 2 Screw-hex head Tprnll!o prlnupall del hexagono X in
Sechskantschraube Vis principale d'hexagone
Bracket Soporte
1710051341 1 Konsole Support
Hexagonal head cap screw Tornillo hexagonal 3/8-16 x 1-1/4in
18 [ 0025555 | 2 N
Sechskantschraube Boulon a téte hexagonale 31Nm/22ft.Ibs
Lock washer Federring 3/8in
2010025649 2 Federring Rondelle de ressort
Nut Tuerca 3/8-16in
2110025617 | 2 | \yytter Ecrou
Wheel Rueda
23 10051345| 2 Rad Roue
24 | 0176065 | 2 R_etalnlng ring Anillo del retgnuon
Sicherungsring Bague d'arrét
Carriage bolt Tornillo de carruaje 1/2-13 x 2in
2610051309 3 SchloBschraube Boulon brut & téte bombée 52Nm/38ft.Ibs
Nut Tuerca 1/2-13in
2610025619 | 3 | \y ytter Ecrou
27 | 0051311 24 Hexagonal head cap screw Tornillo hexagonal 1/2-13 x 2-1/4in
Sechskantschraube Boulon & téte hexagonale 52Nm/38ft.Ibs
i No0.10-24 x 3/8i
28 | 0025707 | 2 Pan head screw Tprnlllo de cabeza de cono achatado 0 X 3/8in
Flachkopfschraube Vis ber

0009407 - 201

13




Pump Components

Bestandteile der Pumpe

Piezas de la Bomba

Parties Constituantes de la Pompe

PDI 3A

wc_ex0009407200_01

14 0009407 - 201



Pump Components

PDI 3A -
Bestandteile der Pumpe
Piezas de la Bomba
Parties Constituantes de la Pompe
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Housing Caja
2910051310/ 1 Gehéause Carter
Diaphragm-TPE Diafragma TPE
301008959 1 TPE-Membran Diaphragme TPE
Rubber diaphragm Diafragma de goma
3010051308 0 Membran aus Gummi Diaphragme en caoutchouc
31 | 0051307 | 1 Mount Ménsula
Konsole Support
Plug (threaded) Tapén roscado 50mm/2in
8210051298 1 Schraubverschluf Bouchon
Suction port Lumbrera de aspiracion
330051296 | 1 Offnung Port
Nipple fitting Niple 76mm/3in NPT
3410051295 | 2 | qiioan Raccord 25Nm/18ft.Ibs
. . . 3in NPT/BSPT x
Nipple fitting Niple 2.3/4
3410054151 0 Stutzen Raccord
Lock washer Federring 1/2in
3510025650 4 Federring Rondelle de ressort
Hexagonal head cap screw Tornillo hexagonal 1/2-13 x 1-3/4in
850025562 4 Sechskantschraube Boulon a téte hexagonale 25Nm/18ft.Ibs
Pan head screw Tornillo de cabeza de cono achatado N0.10-32 x 1/2in
3610051303 4 Flachkopfschraube Vis ber ANm/2ft.Ibs
Valve Valvula
8710051302} 2 Ventil Soupape
Flapper valve gasket Empaquetadura
3810051301 2 Prallplattendichtung Garniture
Neoprene flapper valve Valvula de chapaleta (neopreno) 3.0in
3810118369 0 Klappenventil (Neopren) Clapet a battant de néopréne
Buna flapper valve Vélvula de chapaleta (Buna) 3.0in
3810119320 0 Klappenventil (Buna) Clapet a battant de Buna
Weight Peso
3910051300 2 Gewicht Poids
Pin Pasador 1/8 x 3/8in
40100512971 2 | gy Goupille
Lock washer Federring 1/2in
4110025650/ 4 Federring Rondelle de ressort
Nut Tuerca 1/2-13in
4210025619 | 4 | \y ity Ecrou
Housing Caja
4310051304 1 Gehause Carter
Flange Brida 76mm/3in
4510051305 1 Flansch Collerette
4-16i
46 | 0051317 | 1 | Lock nut Contratuerca 3/4-16in
Sicherungsmutter Contre-écrou
Axle Eje
4710089604 2 Achse Essieu
- - - - = 7
48 | 0054343 | 2 Quick disconnect coupling Acoplamiento rapido 5
Schnellverschlul Raccord express
Honda engine Motor Honda
4910112136 1 Honda-Motor Moteur Honda

0009407 - 201

15




Labels
Aufkleber

Calcomanias
Autocollants

16

117039 HONDA 18 4HP

PDI 3A

4 DANGER
A GEFAHR
4 PELIGRO
4 DANGER

A DANGER

4 GEFAHR
|!—!I 4 PELIGRO

4 DANGER

4y DANGER

=11 i GEFAHR

i PELIGRO
4 DANGER

wc_ex0009407200_03

0009407 - 201



Labels

PDI 3A
Aufkleber
Calcomanias
Autocollants
e o Measurem./Abm. Norm
Ref. Part No. Description Descripcion
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Label sheet Hoja de calcomanias
1 10116940 Aufkleberblatt Feuille d'autocollants
Label Calcomania
2 | 0117431 Aufkleber Autocollant
3 | 0154468 Label-sound power Calcomania-potencia acustica 96dB
Aufkleber-Schalleistungspegel Autocollant-puissance acoustique
Label Calcomania
4 |0117542 Aufkleber Autocollant
Label Calcomania
5 | 0030744 Aufkleber Autocollant
Label Calcomania
6 | 0117554 Aufkleber Autocollant
7 10222086 Label-Wacker Neuson symbol Calcomania-Wacker Neuson simbolo 80 OD
Aufkleber-Wacker Neuson symbol Autocollant-Wacker Neuson symbole
8 0222100 Label-Wacker Neuson logo Calcomania-Wacker Neuson logotipo 30
Aufkleber-Wacker Neuson Logo Autocollant-Wacker Neuson logo

0009407 - 201

17




18



WACKER
NEUSON

Engine-Honda
Honda-Motor
Motor Honda

Moteur Honda



Cylinder Head
Zylinderkopf
Culata
Culasse

PDI 3A

20 0009407 - 201



Cylinder Head

PDI 3A .
Zylinderkopf
Culata
Culasse
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Valve guide Guiavélvula
1 10070945] 1 Ventilfihrung Guide de soupape
Valve guide Guiavélvula
210070944\ 1 Ventilfihrung Guide de soupape
Valve guide clip Sujetador
4 0081744/ 1 Sicherungsring Agrafe

5 (0081787 | 1

Cylinder head gasket
Zylinderkopfdichtung

Junta de culata del cilindro
Joint de culasse de cylindre

6 | 0070839 | 1

Cylinder head cover
Zylinderkopfhaube

Tapa del cilindro
Couvercle supérieur

7 10070942| 1

Gasket
Dichtung

Junta
Joint

8 | 0081761 | 1

Breather tube
Entliftungsrohr

Tubo respiradero
Tube reniflard

Flange bolt Perno de reborde M6 x 12
9 10053990 4 Flanschbolzen Boulon a bride 10Nm/7ft.Ibs
Stud Perno prisionero M6 x 109
1010073263 2 Gewindebolzen Goujon
Stud Perno prisionero M8 x 32
1110070948 2 Gewindebolzen Goujon
Dowel pin Espiga
12100709501 2 | papstift Cheville
Hexagonal head cap screw Tornillo hexagonal M8 x 55
1410070943 4 Sechskantschraube Boulon a téte hexagonale
if BPR5ES (NGK
15 | 0158498 | 1 | SPark plug Bujia (NGK)
Zundkerze Bougie d'allumage
Spark plug Bujia WIBEPR-U
DENSO|
1510162697 1 Zundkerze Bougie d'allumage ¢ )

0009407 - 201

21




Camshaft

Nockenwelle PDI3A
Arbol de levas

Arbre a cames

22 0009407 - 201



Camshaft

PDI 3A
Nockenwelle
Arbol de levas
Arbre a cames
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Seal-valve stem Junta-husillo de valvula
1 10162615] 1 Dichtung-Ventilspindel Joint-tige de soupape
> 0072902 | 1 Camshalft Arbolgie levas
Nockenwelle Arbre & cames
Push rod (valve lifter) Levantavalvula
3 | 0070989 2 Stol3stange Poussoir de soupape
Rocker arm Balancin
4| 0070986 2 Kipphebel Culbuteur
Valve tappet Levantavalvula
5 0070990} 2 VentilstoRRel Poussoir
Rocker arm pivot Espaciador
6 0070985 2 Einstellmutter Pivot
Spring Resorte
70151028} 1 Feder Ressort
Intake valve Valvula de admision
8 10081789 1 EinlaRventil Soupape d'admission
Exhaust valve Valvula de escape
9 10081790 1 AuslaRventil Soupape d'échappement
Spring Resorte
100081760| 2 Feder Ressort
Holder Soporte
1110070996 | 1 Halter Attache
Spring holder Soporte
1210070997 1 Federgehause Support
13 | 0070998 | 1 Rota‘tor valve cap Tapa-valvula
Ventilkappe Couvercle de soupape
Plate Placa
1410070988 1 Platte Plaque
Stud Perno prisionero &M
1510072778 2 Gewindebolzen Goujon
Nut Tuerca 1/4-28in
1610070984 | 2 | \y jtter Ecrou

0009407 - 201

23




Engine Block
Motor

Motor

Moteur

PDI 3A

24 0009407 - 201



Engine Block

PDI 3A
Motor
Motor
Moteur
B - Measurem./Abm. Norm
Ref. Part No. Qty. | Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Cylinder cpl. Cilindro compl.
1 ]0207634] 1 Zylinder kpl. Cylindre compl.
Oll alert switch cpl. Modulo-interruptor
2 10072331 1 Olwarnschalter Module-contacteur
Governor cpl. Regulador compl.
3 |0076934| 1 Regler kpl. Régulateur compl.
Governor Kit Juego de Regulador
3 (0081755 1 Reglersatz Jeu de Régulateur
Weight Peso
4 10151694 | 2 Gewicht Poids
Holder Soporte
5 (0158513 | 1 Halter Attache
Pin Pasador
6 (0156689 | 2 Stift Goupille
Slider Manguito
710070953 1 | 5aitstiick Douille
Governor lever Palanca del gobernador
8 (0107060 | 1 Reglerhebel Levier régulateur
Plug (threaded) Tapoén roscado
9 0070964 2 | schraubverschlu’ Bouchon
Washer Arandela
10 | 0070959 | 1 Scheibe Rondelle
Washer Arandela
11 | 0070963 | 2 Scheibe Rondelle
12 | 0081615 | 1 | Retaining ring AnlIIodelret?nC|0n
Sicherungsring Bague d'arrét
Ball bearing Rodamiento de bolas
13 10070961 | 1 Kugellager Roulement a billes
Shaft seal Sello del eje
1410070962 1 Wellendichtring Bague d'étanchéité
O-Ring Anillo-O 14x13
16 | 0071082 1 O-Ring Joint torique
Flange nut Tuerca de reborde M10
1710072332) 1 | panschmutter Ecrou de bride
Washer Arandela 6M
18 | 0071639 | 2 Scheibe Rondelle
Pin Pasador
19 | 0054033 | 1 Stift Goupille
Flange bolt Perno de reborde M6 x 12
2010072333 2 Flanschbolzen Boulon a bride 10Nm/7ft.Ibs

0009407 - 201

25




Crankcase Cover
Kurbelgehausedeckel
Tapa del Carter
Couvercle de Carter

PDI 3A

2 0009407 - 201



Crankcase Cover

PDI 3A "
Kurbelgehausedeckel
Tapa del Carter
Couvercle de Carter
o . Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Cover Tapa
1100817401 1 Deckel Couvercle
Gasket Junta
3 |0081783) 1 Dichtung Joint
Cap Tapa
50070970 1 Kappe Capuchon
Oil plug Tapén roscado
6 |0110111) 1 Schraubverschluf Bouchon
Gasket Junta
70070971} 2 Dichtung Joint
Flange bolt Perno de reborde M6 x 28
110070966 7 Flanschbolzen Boulon a bride 10Nm/7ft.Ibs
Ball bearing Rodamiento de bolas
1310070961 1 Kugellager Roulement & billes
Shaft seal Sello del eje
1410070969 1 Wellendichtring Bague d'étanchéité
Dowel pin Espiga A8x 14
16 10053995 | 2 | popsiify Cheville
0009407 - 201 27




PDI 3A

..I.b,..l..l
[2)

= o 2.z
XN Oo




Piston

PDI 3A
Kolben
Piston
Piston
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Piston pin Pasador de piston
3 10071008 1 Kolbenbolzen Axe de piston
4 |0071006] 1 Connecting rod B!ela
Pleuel Bielle
Screw Tornillo M7 x 35
5 | 0071007} 2 Schraube Vis
6 |oos1751| 2 Piston pin clip Seguro perno dg pistén
Bolzensicherung Anneau de fixation

0009407 - 201 29




Crankshaft
Kurbelwelle PDISA

Ciguenal
Vilebrequin

30 0009407 - 201



Crankshaft

PDI 3A
Kurbelwelle
Ciguenal
Vilebrequin
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Crankshaft Ciguenial
4 10071000 1 Kurbelwelle Vilebrequin
Square key Chaveta 4.78 x 38
1410070999 1 Passfeder Clavette

0009407 - 201

31




PDI 3A

Flywheel

Schwungrad

Volante
Volant

32



PDI 3A

Flywheel

Schwungrad
Volante
Volant
L L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Woodruff key Chaveta Woodruff 25x 18
110068967 | 1 | \yoodruffeil Clavette Woodruff
Fan Ventilador
2 |0070976| 1 Gebléaserad Ventilateur
Starter pulley Polea
4 |0160750| 1 Starterscheibe Poulie de démarrage
Flywheel Volante
510213410\ 1 Schwungrad Volant
Nut Tuerca M14
710054005 | 1 | vy jhter Ecrou

0009407 - 201

33




Starter
Starter PDI 3A

Arrancador
Démarreur

34 0009407 - 201



Starter

PDI 3A
Starter
Arrancador
Démarreur
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Starter-recoil, complete Arrancador compl.
110160524 1 Reversierstarter kpl. Démarreur compl.
> |o110768| 1 Starter housing (black) Caja del arrancador (negro)
Startergehause (schwarz) Carter de démarreur (noir)
Starter reel (black) Disco de cuerda (negro)
3 0160746 1 Seilscheibe (schwarz) Disque pour corde (noir)
Ratchet (pawl) Trinquete
4 |0160527) 2 Ratsche Cliquet
Friction plate Placa friccion
5 |0160748) 1 Reibplatte Plaque de friction
Ratchet guide Guia
6 0160745 1 Fuhrung Ancre
Spring-friction Resorte de friccion
70160747} 1 Reibfeder Ressort de friction
Spring Resorte
8 |0081777) 1 Feder Ressort
Return spring Resorte retractor
9 10207990 2 Ausdriickbolzenfeder Ressort de rappel
Starter handle Empufiadura del arranque
10 0081780| 1 Anwerfgriff Poignée du lanceur
Rope Cuerda
11 |0081781| 1 Seil Corde
Screw Tornillo
12102079911 1 Schraube Vis
Flange bolt Perno de reborde 6x10
1310158458 | 3 Flanschbolzen Boulon a bride

0009407 - 201

35




PDI 3A

Blower Housing
Luftergehause

Cubierta

Bouclier

0009407 - 201

36



Blower Housing

PDI 3A .. .
Luftergehause
Cubierta
Bouclier
e L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Grommet Ojal 0,315in
1 |0070979| 1 Talle Passe-fil
Blower housing (shroud) Cubierta
2 0117150} 1 Luftergeh&use Boitier du ventilateur
Plate Placa
3 |0153137) 1 Platte Plaque
Clip Clip
5 (0151700 1 Clip Clip
Duct Conducto de aire
6 101531391 1 || tteitblech Canal dair
Qil sensor Unidad de alerta de aceite
8 0125834\ 1 Olsensoreinheit Appareil d'alerte d'huile
Shutoff switch Interruptor
1010208618 1 Abschaltung Interrupteur
Short circuit cable Cable de cortocircuito
110081663 | 1 Kurzschlusskabel Cable courti-circuit
Flange bolt Perno de reborde M6 x 12
1310053990 6 Flanschbolzen Boulon a bride 10Nm/7ft.Ibs
14 | 0071055 | 1 Hexagonal flange head screw Tornillo hexagonal de brida M6 x 20
Sechskantflanschschraube Vis hexagonale de bride 10Nm/7ft.Ibs
Screw Tornillo M6 x 8
16 10081750| 1 Schraube Vis

0009407 - 201

37




Throttle Control
Gasregler
Acelerador
Commande des Gaz

PDI 3A

38 0009407 - 201



Throttle Control

PDI 3A
Gasregler
Acelerador
Commande des Gaz
L L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Control cpl. Regulador compl.
410081796 1 Betétigung kpl. Commande compl.
6 |oos1742| 1 Governor lever Palanca’del gobernador
Reglerhebel Levier régulateur
Governor rod Varilla
8 | 0071068 1 Reglerstange Tringle
10 | 00s1070! 1 Governor spring Resorte dgl regulador
Reglerfeder Ressort régulateur
Spring Resorte
11]0081743| 1 Feder Ressort
Lever Palanca
120076936 1 Hebel Levier
Spring Resorte
13| 0071058 1 Feder Ressort
Washer Arandela
1410071057 1 Scheibe Rondelle
Cable holder Soporte cable
1510071062| 1 Kabelhalter Attache
Spacer Espaciador
16| 0071064 1 Distanzstiick Piéce d'écartement
18 | 0076937 1 Mount Ménsula
Konsole Support
Adjusting spring Resorte de ajuste
19| 0054088 1 Justierfeder Ressort d'ajustage
Spring Resorte
2010071667 1 Feder Ressort
Flange bolt Perno de reborde M6 x 12
2310053990 1 Flanschbolzen Boulon a bride 10Nm/7ft.Ibs
24 | 0068966 | 1 | BOlt Permo
Bolzen Boulon
Screw Tornillo M5 x 25
2610081990 1 Schraube Vis
27 | 0071055 | 1 | Hexagonal flange head screw Tornillo hexagonal de brida M6 x 20
Sechskantflanschschraube Vis hexagonale de bride 10Nm/7ft.Ibs
Locknut Contratuerca M6
28 10072782] 1 Sicherungsmutter Contre-écrou
Screw Tornillo 5x16
81 0110112) 1 Schraube Vis
Nut Tuerca M6
8210071056 | 1 | \yypter Ecrou

0009407 - 201

39




Carburetor cpl.

Vergaser kpl. Rl S
Carburador compl.
Carburateur compl.
19
|
&
31

40 0009407 - 201



Carburetor cpl.

PDI 3A
Vergaser kpl.
Carburador compl.
Carburateur compl.
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Carburetor Float Set Juego de flotador
210071020 1 Schwimmersatz Jeu de flotteur
3 |oo71020| 1 Carbu_retor Float Set Juego de flotador
Schwimmersatz Jeu de flotteur
Carburetor Float Set Juego de flotador
4 |0081745) 1 Schwimmersatz Jeu de flotteur
Setscrew Tornillo
510089286 1 Gewindestift Vis
Screw w/washer Tornillo con arandela
6 0073273 1 Schraube mit Scheibe Vis avec rondelle
Screw w/washer Tornillo con arandela
710071021 1 Schraube mit Scheibe Vis avec rondelle
Engine Choke Set Juego de estrangulador
8 10071025 1 Chokesatz Jeu d'étrangleur
Carburetor Carburador
9 10089354 1 Vergaser Carburateur
Throttle stop screw Tornillo de tope
1010071018 | 1 Anschlagschraube Vis
Main jet Chicler principal
1110089355] 1 Hauptdise Gicleur principal
Gasket Junta
1210071024| 1 Dichtung Joint
Insulator Aislador
13 10071010] 1 Isolator Isolant
Gasket Junta
1410081794 1 Dichtung Joint
Spacer Espaciador
1510071015] 1 Abstandsstuick Entretoise
Gasket Junta
16 10081762 1 Dichtung Joint
Choke control lever Palanca estranguladora
1910071013 1 Chokehebel Levier d'étrangleur
Fuel valve lever Palanca
2210150266 1 Kraftstoffhahn Levier
Plate Placa
2310073269 1 Platte Plaque
Gasket Junta
25100732721 1 Dichtung Joint
Fuel filter Filtro de combustible
2610071023 | 1 Kraftstoffilter Filtre & carburant
Screw Tornillo M3 x 6
2810078550 2 Schraube Vis
Pin Pasador 2x12
8110071014 | 1 | gyify Goupille
32 | 0153140 1 Main jet Chicler principal 55
Hauptdise Gicleur principal
Main jet Chicler principal 58
820153141\ 1 Hauptdise Gicleur principal
32 | 0153142 1 Main jet Chicler principal 60
Hauptdise Gicleur principal

0009407 - 201

41




Carburetor cpl.

Vergaser kpl. Rl S
Carburador compl.
Carburateur compl.
19
|
&
31

42 0009407 - 201



Carburetor cpl.

PDI 3A
Vergaser kpl.
Carburador compl.
Carburateur compl.
e Measurem./Abm. Norm
Ref. Part No. Description
Pos. | Artikel Nr. Beschreibung Sealant
Torque/Drehm. T
Pilot jet Chicler ralenti 35
3310071016 Leerlaufdiise Gicleur de ralenti

0009407 - 201




Fuel Tank cpl.

Kraftstofftank kpl. SRl
Depdsito de Combustible compl.

Réservoir de carburant compl.

44 0009407 - 201



Fuel Tank cpl.

PDI 3A
Kraftstofftank kpl.
Depdsito de Combustible compl.
Réservoir de carburant compl.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Protective hose Manguera
3 |0081764) 1 Schlauchstiick Tuyau
Fuel filter Filtro de combustible
70071083 1 Kraftstoffilter Filtre a carburant
Fuel tank Dep6sito de combustible
9 0216515 1 Kraftstofftank Réservoir de carburant
14 | 0071081 | 1 Hexagonal flange head screw Tornillo hexagonal de brida M6 x 25
Sechskantflanschschraube Vis hexagonale de bride 10Nm/7ft.Ibs
O-Ring Anillo-O 14x13
1710071082 1 O-Ring Joint torique
Nut Tuerca M6
1910071056 | 2 | vy tter Ecrou
Fuel hose Manguera de combustible 4.5x 140
2210209773 | 1 Kraftstoffleitung Tuyau de carburant
Hose clamp Abrazadera
2310054136 2 Schlauchschelle Agrafe
Fuel fill cap Tapa del tanque de combustible
2810213409 1 Kraftstofftankdeckel Chapeau de réservoir a essence
Gasket Junta
29102097701 1 Dichtung Joint

0009407 - 201

45




Air Cleaner

Luftfilter PDI 3A
Filtro del Aire

Filtre a Air

46 0009407 - 201



PDI 3A

Air Cleaner

Luftfilter
Filtro del Aire
Filtre a Air
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Gasket Junta
2 10071032} 1 Dichtung Joint
3 |0072314| 1 A_wcle_anerelement E_Ieme\ntq-flltro
Filtereinsatz Filtre & air seul
Prefilter element Elemento del prefiltro
4 |0076941) 1 Vorfilterelement Elément du prénettoyeur
Air cleaner cover Tapa-filtro del aire
5 |0072342) 1 Luftfilterdeckel Couvercle-filtre a air
Grommet Ojal
6 |0072343) 1 Tiille Passe-fil
Ring Anillo
8 (0081748 | 2 Ring Anneau
Sleeve Manguito
9 10071035 1 | ijise Douille
Air cleaner mount Consola
10| 0081749 1 Filterkonsole Console
Wing nut Tuerca mariposa M6
1110071621| 2 Flugelmutter Ecrou papillon
Nut Tuerca M6
1310071056 2 | \ytter Ecrou
Screw Tornillo M6 x 20
1510107064 1 Schraube Vis
0009407 - 201 47




PDI 3A

ciador
Pot d'échappement

Auspufftopf

Muffler

Silen




PDI 3A

Muffler

Auspufftopf
Silenciador
Pot d'échappement
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Muffler cpl. Silenciador compl.
2 10081765 1 Auspufftopf kpl. Pot d'Echappement compl.
Guard Protector
4 |0081767| 1 Schutz Protection
Spark arrester Parachispas
710071075 1 Funkenfanger Pare-étincelles
Gasket Junta
8 10081768 1 Dichtung Joint
Screw Tornillo M5 x 8
17.10071070| 4 Schraube Vis
Screw Tornillo M4x6
200150916 1 Schraube Vis
Nut Tuerca M8
2410072076 | 2 | \p ity Ecrou

0009407 - 201

49




Ignition Coil
Ziundspule

Bobina de Encendido
Bobine d'Allumage

PDI 3A

50 0009407 - 201



PDI 3A

Ignition Coil
Zundspule

Bobina de Encendido
Bobine d'Allumage

o . Measurem./Abm. Norm

Ref. [ Part No. | Qty.| Description Descripcion

Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant

Torque/Drehm. Schmierstoff

Ignition coil Bobina de encendido

110070973 1 Zundspule Bobine d'allumage
Spark plug (terminal) cap Capuchén de bujia

2 | 00709741 1 Zundkerzenstecker Capuchon de bougie
Screw Tornillo M6 x 25

1110081737 2 Schraube Vis

0009407 - 201

51




Labels PDI 3A

Aufkleber
Calcomanias
Autocollants

00000000000

52



Labels

PDI 3A
Aufkleber
Calcomanias
Autocollants
e L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Label Calcomania
2 0208622 1 Aufkleber Autocollant
Label-choke Calcomania-estrangulador
40209786 1 Aufkleber-Choke Autocollant-étrangleur
Label Calcomania
5 0208623 1 Aufkleber Autocollant
0009407 - 201 53




54



WACKER
NEUSON

Accessories
Sonderzubehor
Accesorios
Accessoires



Coupling PDI 3A
Kupplung

Acoplamiento
Accouplement

we_ex0051452001

56 0009407 - 201



Coupling

PDI 3A
Kupplung
Acoplamiento
Accouplement
L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Coupling Acoplamiento 76mm/3in
1 10051453] 1 Kupplung Accouplement
Gasket Junta 76mm/3in
2 |0053388) 1 Dichtung Joint

0009407 - 201

57




Coupling PDI 3A
Kupplung

Acoplamiento
Accouplement

wc_ex0026690001

58 0009407 - 201



Coupling

PDI 3A
Kupplung
Acoplamiento
Accouplement
L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Coupling Acoplamiento 76mm/3in
1 100280721 1 Kupplung Accouplement
Gasket Junta 76mm/3in
2 10028073 1 Dichtung Joint

0009407 - 201

59




WACKER
NEUSON

Wacker Construction Equipment AG - PreuflenstraBe 41 - 80809 Minchen - Tel: +49-(0)89-3 54 02-0 - Fax: +49-(0)89-3 54 02-3 90
Wacker Neuson Corporation - P. O. Box 9007 - Menomonee Falls, WI 53052-9007 - Tel.: (262)-255-0500 - Fax: (262)-255-0550
Wacker Asia Pacific Operations - Skyline Tower, Suite 2303, 23/F, 39 Wang Kwong Road, Kowloon Bay, Hong Kong. Tel: +852 2406 60 32, Fax: +852 2406 60 21



